
 Service Parts Manual

Page 1Rev.

Service Parts 
Manual

The ultimate luxury golf and leisure car



 Service Parts Manual

Page 2Rev. 3

 0
1-

In
fo

r
m

at
io

n

01-Information
		  Table of contents 			�    2

Information
		B  attery storage 			�    4
		G  eneral information 			�    5
		G  aria Color codes 			�    6
		I  llustration description 			�   7

02 - Drive line
		R  ear axle and Motor 			�    8
		  Transmission and geartubes 			�    9
		C  ontroller and solenoid 			�    10
		  Pedal assembly 			�    11

03-Battery and charger
		B  attery and Bracket 			�    12
		C  harger and Converter 			�    13
		C  harger repair harness 			�   14

04-Steering wheel and column
		St  eering axle and column 			�    15
		St  eering wheel 			�    16

05-Front suspension
		F  ront coilovers 			�   17
		L  eft a-arms and spindle 			�    18
		R  ight a-arms and spindle 			�    19
		Sp  indle assembly 			�    20

06-Rear suspension
		R  ear coilovers 			�    21
		  Trailing links and brackets 			�    22
		  Panhard rod 			�    23

07-Wheels and tires
		  10 Inch wheels 			�    24
		  12 Inch wheels 			�    25

08-Brake system
		F  ront brake caliper 			�    26
		B  rake lines front 			�    27
		R  ear brake Drum 			�    28
		B  rake lines rear 			�    29
		B  rake cylinder assembly 			�   30

09-Dashboard and panels
		D  ashboard inner panels 			�    31
		  Panel decoration 			�    32
		D  ashboard frame 			�    33
		S  witch panel label 			�    34

10-Seat assembly
		S  eat frame and armrest 			�   35
		O  ak seats front and rear 			�    36
		W  alnut seats front and rear 			�    37
		C  herry seats front and rear 			�    38
		S  eat cushion Roadster 			�    39
		M  ounting parts for front seat 			�    40
		M  ounting parts for 2+2 seat 			�    41
		St  orage bucket and strap 			�    42

11-Interior
		I  nner roof panel 			�    43
		C  up and ball holder 			�    44
		I  nterior equipment 			�    45
		F  ridge and storage box 			�    46

12-Seat belt assembly
		LSV   seatbelt assembly 			�    47
		M  onaco and VIA seatbelt assembly  			�    48
		R  oadster seatbelt assembly 			�    49

13-Floor assembly
		F  ront floor assembly 			�    50
		R  ear floor and panels 			�    51

Table of contents



 Service Parts Manual

Page 3Rev. 3

 0
1-

In
fo

r
m

at
io

n

14-Frame and roof structure
		F  rame assembly 			�   52
		R  oof panel assembly 			�    53
		F  rame mounting parts 			�    54
		R  oadster A-pillar assembly 			�    55
		R  oadster B-pillar assembly 			�    56
		R  oadster seat bracket assembly 			�   57
		A  ir scoop panel and hinges 			�    58
		A  ir scoop hanndle assembly 			�    59

15-Front body and panels
		B  onnet inner panels 			�    60
		B  onnet and front panel 			�    61
		B  onnet hinges and lock 			�    62
		I  nner panels 			�    63
		F  ront wheel arc and mudguards 			�   64

16-Rear body and panels
		R  ear musguards and panels 			�    65
		R  ear wheel arc and protector 			�    66
		R  ear body panels 			�    67
		S  ill cover and entry panels 			�    68
		Ut  ility box assembly 			�    69

17-Front body and panels
		S  ide and rear view mirrors 			�    70
		F  ront windscreen 			�    71

18-Multi-holder bar
		B  ag holder assembly 			�    72
		  Tailgate kit 			�    73

19-Front and rear lights
		H  ead lamp assembly 			�    74
		I  ndicator lamp assembly 			�   75
		R  ear lamp assembly 			�    76

20-Emblems and labels
		E  mblems and reflectors 			�    77
		W  arning labels 			�    78

21-Electrical equipment and switches
		W  indscreen wiper and washer 			�    79
		D  river information 			�    80
		K  ey switch  			�    81
		M  ain switch and signals 			�    82
		  Throttle box assembly 			�    83
		B  attery and charger cables 			�    84

22-2+2 assembly
		  2+2 Base assembly 			�    85
		  2+2 Platform and handrail 			�    86
		  2+2 Seatbelt and b-pillars Monaco, VIA			�    87
		  2+2 Seatbelt and b-pillars LSV, Golf car 			�    88
		  2+2 Golfbag attachment 			�    89

23-New York kit assembly
		F  ront lights NY kit 			�    90
		R  ear lights NY kit 			�    91

24-Wireharness and fuses
		F  use and relays 			�   92
		M  ain harness wireharness 			�    93
		D  ashboard wireharness 			�   94

25-Miscellaneous
		R  epair paint kit 			�    95
		M  iscellaneous and accessories 			�    96

Alphabetic and Numeric index
		A  lphabetic index 			�    97
		N  umeric index 			�    101

Table of contents



 Service Parts Manual

Page 4Rev. 3

 0
1-

In
fo

r
m

at
io

n

To obtain a copy of the limited warranty applicable to the vehicle, call or write a 
local distributor, authorized branch or the warranty department with the vehicle 
serial number and the manufacturer code. 

The use of NON Original Equipment Manufactured (OEM) approved parts may void 
the warranty. If unsure please contact the warranty department in your region. 
Battery prolonged storage All batteries will self discharge over time. The rate 
of self discharge varies depending on the ambient temperature and the age and 
condition of the batteries. 
As with the electric vehicle, the batteries must be checked and recharged as re-
quired or at a minimum of 30 day intervals.

Battery storage



 Service Parts Manual

Page 5Rev. 3

 0
1-

In
fo

r
m

at
io

n

Garia A/S reserves the right to incorporate engineering and design changes 
in this manual without obligation to include these changes on units sold previ-
ously. 
The information contained in this manual may be revised periodically by Garia 
and therefore is subject to changes without notice. 

Garia A/S DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL and Garia A/S 
SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSEQUENTIAL 
DAMAGES resulting from the use of the information and materials in this 
manual. 
 
 
 
To contact us: 

U.S. / North American Office 
Garia Inc. 
13810 Hollister Road, Suite 150
Houston, TeXas  77086
United States 
Phone: +1 281 923 0291
Fax: +1 281 936 0300 
E-mail: supportus@garia.com 
www.garia.com 

GARIA EUROPE 
Garia A/S 
Lunikvej 44 
DK-2670 Greve Strand 
Denmark 
Phone: +45 46 570 580 
Fax: +45 46 590 599
E-mail: support@garia.com 
www.garia.com

General information



 Service Parts Manual

Page 6Rev. 3

 0
1-

In
fo

r
m

at
io

n

Color 6 digit code 3 digit code Code, combi

White LY9C

Cream 850

Red 322

Color 6 digit code 3 digit code Code, combi

Black (Metallic) 910

Grey (Metallica) 266613 740

Blue (Metallic 226917 522

Green (Metallic) LS6T

Champagne (Metallic) 266602 720

Color 6 digit code 3 digit code Code, combi

Silver (standard roof 
frame)

A7W

Black (Roadster) 9005

Garia Color codes

All plastic panels in stock are unpainted, this means that they are raw and need 
to be primed and painted. So if ordered in a specific color then the lead time will 
naturally be reflected. 

Color codes for the Garia:

Standard colors (non metallic)

Optional colors (metallic)

Standard roof frame / structure color

The above mentioned colors are standard in the Garia production, in some cases 
vehicles can be customized to meet a demand from a costumer and therefore be 
repainted in witch the color code will not be present in this manual.



 Service Parts Manual

Page 7Rev. 3

 0
1-

In
fo

r
m

at
io

n

The pictures this Service Parts Manual are only for illustration purposes and vari-
ations may occur. 

On all pages there will be an arrow in the upper left corner, this will indicate from 
which point the part/vehicle is viewed from. This is especially important when 
there are different parts for each side of the vehicle. please view the illustration 
below to get familiarized with the illustration setup. 

Please note when the arrow is pointing away then it means  the view point is from 
the rear of the vehicle.

Illustration description



 

Page 8Rev. 3

 0
2-

D
r

iv
e 

li
n

e

Service Parts Manual

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2110100103 AC- Motor 1

2 G1199300800 Circlip, 25x1.2, DIN 471 1

3 G2110100200 Electromagnetic parking brake 1

4 G2111100100 Rear axle complete 1

5 G2111100700 Oil plug 1

6 G2111100300 Oil plug extension rear axle 1

7 G1199202400 Oil extension gasket M18x24x1,5, DIN124 2

8 G2111101900 Transmission 1

Rear axle and Motor



 

Page 9Rev. 3

 0
2-

D
r

iv
e 

li
n

e

Service Parts Manual

Transmission and geartubes

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2111100500 Left Geartube 10

2 G2111100600 Right Geartube 1

3 G1199013000 Geartube bolts M8x20 ISO4014 10

4 G1199009000 Bolt, M6x30, 8.8, ISO7380 10

5 G1199200300 Washer, M6, A2, DIN 9021/ISO 7093 10

 



 

Page 10Rev. 3

 0
2-

D
r

iv
e 

li
n

e

Service Parts Manual

Controller and solenoid

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2112100100 AC-Controller, motor 1

2 G1199002900 Bolt, M6x20, A2, DIN7985/ISO7045 10

3 G2191200700 Solenoid, Golf car 1

4 G2191201000 Solenoid, LSV,VIA and Monaco 1

5 G2190101000 Fuseholder, mega 1

6 G2190101100 Fuseholder, midi 1



 QTY Spare part number Description

2 G1199003700 Bolt, M10x50, DIN931/ISO 4014

2 G1199702500 Spring, SF-DFR-3818-Lesjofors

1 G1199004300 Clevis Pin, d10x30, DIN1444

2 G1199702400 Lock plate, M10, DIN 463

1 G1199004200 Clevis pin, d=8, l=20, DIN 1444

1 G1199702300 Split Pin, 3,2x18, DIN94/ISO1234

1 G1199702600 Split pin, 2x16, ISO 1234

4

 

Page 11Rev. 3

 0
2-

D
r

iv
e 

li
n

e

Service Parts Manual

Pedal assembly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2113101100 Pedal Rubber repair set 1

2 G2113100200 Brake pedal 1

3 G2113100300 Accelerator pedal 1

4 G2113101200 Pedal bolt repair kit 1



 

Page 12Rev. 3

 0
3-

B
at

te
r

y 
a

n
d

 c
h

a
r

g
e

r

Service Parts Manual

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G1199708900 Cover Plug, d30, Black 2

2 G1199100700 Nut, M10, DIN985/ISO7040 10

3 G1199202500 Washer, M10, DIN 7349 10

4 G2114700801 Plastic Bracket, Battery 2

5 G2114700701 Steel Bracket battery 1

6 G2114500100 Hydrolink snake system 1

7 G2114200200 Trojan T-875 1

8 G2114500300 O-ring (Small) 10

9 G2114500400 O-ring (large) 10

8

9

Battery and Bracket



 

Page 13Rev. 3

 0
3-

B
at

te
r

y 
a

n
d

 c
h

a
r

g
e

r

Service Parts Manual

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2114400200 Charger /Converter 48V/12V 30A 1

2 G2190206000 Charger&Convertor Connector X33B 1

3 G2190205900 Charger/Convertor  connector X33A 1

Charger and Converter



 

Page 14Rev. 3

 0
3-

B
at

te
r

y 
a

n
d

 c
h

a
r

g
e

r

Service Parts Manual

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2191100320 Repair harness for X33B 1

2 G2191100310 Repair harness for X33A 1

Charger repair harness



Page 15Rev. 3

 0
4-

S
te

e
r

in
g

 w
h

e
e

l 
a

n
d

 c
o

lu
m

n

 Service Parts Manual

Steering axle and column

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2120100200 Steering rack without tie rod ends 1

2 G2120100300 Tie rod end 1

3 G1199201100 Washer, M10, DIN125/ISO7089 10

4 G1199100700 Nut, M10, DIN985/ISO7040 10

5 G1199007100 Bolt, M10x25, 10.9, DIN912/ISO4762 10

6 G1199005300 Bolt, M12x35, DIN931/ISO4014 10

7 G1199201200 Washer M12, DIN125/ISO7089 10

8 G2120200300 Steering column 1

9 G1199100300 Nut, M8, DIN6926 10

10 G2120200500 Steering column connection bolt kit 1

11 G2120200400 Steering column connection part 1



Page 16Rev. 3

 0
4-

S
te

e
r

in
g

 w
h

e
e

l 
a

n
d

 c
o

lu
m

n

 Service Parts Manual

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2120401501 Steering Wheel complete 1

2 G1199000200 Bolt, M6X12,A2,DIN912/ISO4762 10

3 G2120400002 Steering wheel back 1

4 G2120400202 Steering wheel front 1

5  G2120401002 Scorecard holder 1

6 G1199000100 Screw, Self-tapping 10

Steering wheel



 Service Parts Manual

Page 17Rev. 3

 0
5-

Fr
o

n
t 

s
u

s
p

e
n

s
io

n

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G1199005901 Bolt, M10x60, ISO7380 10

2 G2121700401 Bracket, coilover front 1

3 G1199100700 Nut, M10, DIN985/ISO7040 10

4 G1199201100 Washer, M10, DIN125/ISO7089 10

5 G2121100000 Coilover, front 2

6 G1199005000 Bolt, M10x55, DIN931/ISO4014 10

7 G1199009000 Bolt, M6x30, 8.8, ISO7380 10

8 G1199200300 Washer M6, Black, DIN 125/ISO7089 10

9 G1199008900 Bolt, M6x25, 8.8, ISO 7380 10

10 G1199100900 Nut, M6, DIN 985/ISO 7040 10

11 G2121700601 Coilover bracket, lower A-arm 1

Front coilovers



 Service Parts Manual

Page 18Rev. 3

 0
5-

Fr
o

n
t 

s
u

s
p

e
n

s
io

n

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2122300500 Upper left a-arm 1

2 G2122100300 Spindle assembly Left 1

3 G2122400000 Lower a-arm (Left and right) 1

4 G2122701000 Bracket A-arm upper 1

5 G1199100700 Nut, M10, DIN985/ISO7040 10

6 G1199201100 Washer, M10, DIN125/ISO7089 10

7 G2122701200 Bracket extended, A-arm lower 1

8 G2122701101 Bracket A-arm 1

9 G1199005200 Bolt, M10x70, DIN931/ISO4014 10

Left a-arms and spindle



 Service Parts Manual

Page 19Rev. 3

 0
5-

Fr
o

n
t 

s
u

s
p

e
n

s
io

n

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2122701000 Bracket A-arm upper 1

2 G1199100700 Nut, M10, DIN985/ISO7040 10

3 G1199201100 Washer, M10, DIN125/ISO7089 10

4 G2122701101 Bracket A-arm 1

5 G2122701200 Bracket extended, A-arm lower 1

6 G2122300600 Upper right a-arm 1

7 G2122100400 Spindle assembly Right 1

8 G2122400000 Lower a-arm (Left and right) 1

9 G1199005200 Bolt, M10x70, DIN931/ISO4014 10

Right a-arms and spindle



 Service Parts Manual

Page 20Rev. 3

 0
5-

Fr
o

n
t 

s
u

s
p

e
n

s
io

n

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2122100800 Front hub nut 1

2 G2122100900 Front hub screws 4

3 G2122100500 Front hub 1

4 G2122100600 Front wheel stud 4

5 G1199201200 Washer M12, DIN125 10

6 G1199100800 Nut, M12, DIN985/ISO7040 10

7 G2122300202 Rubber stop, a-arm upper 1

8 G1199006101 Bolt, M8x25, ISO7380 10

Spindle assembly



Page 21Rev. 3

 Service Parts Manual

 0
6-

R
e

a
r

 s
u

s
p

e
n

s
s

io
n

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G1199100800 Nut, M12, DIN985/ISO7040 10

2 G1199201200 Washer M12, DIN125 10

3 G1199005100 Bolt, M10x60, DIN931/ISO4014 10

4 G1199201100 Washer, M10, DIN125/ISO7089 10

5 G2121700501 Bracket, coilover rear 1

6 G1199100700 Nut, M10, DIN985/ISO7040 10

7 G2121200000 Coilover, rear asm 1

Rear coilovers



Page 22Rev. 3

 Service Parts Manual

 0
6-

R
e

a
r

 s
u

s
p

e
n

s
s

io
n

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2123700103 Bracket Trailing link LH 1

2 G2123700202 Bracket, Trailing link RH 1

3 G1199008800 Bolt, M12x70, DIN931/ISO4014 10

4 G1199201200 Washer M12, DIN125 10

5 G2123300000 Trailing link arm 1

6 G1199100800 Nut, M12, DIN985/ISO7040 10

7 G1199201700 Washer, M12, DIN433/ISO7092 10

8 G2111102100 Trailing link reinforcement kit 1

Trailing links and brackets



Page 23Rev. 3

 Service Parts Manual

 0
6-

R
e

a
r

 s
u

s
p

e
n

s
s

io
n

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G1199005400 Bolt, M12x80, DIN931/ISO4014 10

2 G1199201200 Washer M12, DIN125 10

3 G1199100800 Nut, M12, DIN985/ISO7040 10

4 G2123300700 Panhard Rod 1

5 G1199005300 Bolt, M12x35, DIN931/ISO4014 10

6 G2123700701 Bracket, Panhard axle 1

7 G1199100700 Nut, M10, DIN985/ISO7040 10

8 G1199201100 Washer, M10, DIN125/ISO7089 10

Panhard rod



2

3

 

Page 24Rev. 3

Service Parts Manual

 0
7-

W
h

e
e

ls
 a

n
d

 t
ir

e
s

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2124100000 10” Complete wheel (with tire) 1

2 G2124700100 Wheel nut 19mm 4

3 G2124700103 Wheel nut 17mm 4

4 G2124100100 10” Tire 205/50-10 1

5 G2124200000 10” Rim 1

10 Inch wheels



 

Page 25Rev. 3

Service Parts Manual

 0
7-

W
h

e
e

ls
 a

n
d

 t
ir

e
s

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2124100300 12” Tire 205/30-12 1

2 G2124100400 12” Silver, design 2 1

3 G2124100500 12” Gun Grey, design 3 1

4 G2124100200 12” Chrome, design 4 1

5 G2124200600 Hub cover 1

12 Inch wheels



 

Page 26Rev. 3

 0
8-

B
r

a
ke

 s
ys

te
m

Service Parts Manual

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2122101100 Brake Pads 4

2 G2122101000 Brake caliper front (left & right) 1

3 G2122101300 Bleeding screw front incl dust cap 1

4 G2122101200 Mounting set for calipers 1

Front brake caliper

4



 

Page 27Rev. 3

 0
8-

B
r

a
ke

 s
ys

te
m

Service Parts Manual

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2125601400 Brake pipe main front asm 1

2 G2125800200 3-way adapter 1

3 G2125601600 Brake pipe front asm 1

4 G1199300901 Brake hose clip 1

5 G2125601201 Brake hose front asm 1

6 G1199301000 Clip, pipe retaining 1

7 G1199706900 Copper washer 10mm, 1,5mm 1

8 G1199703200 Banjo bolt M10x1 1

Brake lines front



 

Page 28Rev. 3

 0
8-

B
r

a
ke

 s
ys

te
m

Service Parts Manual

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2111101500 Rear hub nut 1

2 G2111101400 Rear Brake drum fastner 1

3 G2111101300 Brake drum 1

4 G2111101800 Rear wheel stud 1

5 G2125605900 Brake shoe kit 1

6 G2125606000 Rear wheel brake cylinder 1

7 G2111101700 Fastening kit for rear brake shoe 1

Rear brake drum



 

Page 29Rev. 3

 0
8-

B
r

a
ke

 s
ys

te
m

Service Parts Manual

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2125601301 Brake pipe main rear asm 1

2 G1199300901 Brake hose clip 1

3 G2125601101 Brake hose rear asm 1

4 G2125600700 Brake pipe rear LH asm 1

5 G2125602901 Bracket adapter support rear 1

6 G2125800200 3-way adapter 1

7 G2125600800 Brake pipe rear RH asm 1

Brake lines rear



 

Page 30Rev. 3

 0
8-

B
r

a
ke

 s
ys

te
m

Service Parts Manual

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2125600100 Brake fluid container (with indicator) 1

2 G2125602000 Bracket brake fluid container 1

3 G2191300100 Brake light switch 1

4 G2125600400 Master brake cylinder 1

5 G2125602000 Bracket brake fluid container 1

6 G2125601900 Brake hose clamp 1

7 G2125603301 Brake hose container asm 1

8 G2125100700 Cover, protection of main cylinder 1

9 G1199200300 Washer M6, Black, DIN 125/ISO7089 10

10 G1199008100 Bolt, M6x12, A2, ISO7045/ISO14583TX 10

11 G1199002400 Bolt, M6x25, black, DIN912/ISO4762 10

Brake cylinder assembly



6

7

8

 

Page 31Rev. 3

Service Parts Manual

 0
9-

D
a

s
h

b
o

a
r

d
 a

n
d

 p
a

n
e

ls

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2140100700 Instrument panel, lower LH 1

2 G2140100602 Instrument panel, lower center 1

3 G2140100800 Instrument panel, lower RH 1

4 G2140100102 Dashboard 1

5 G2140101001 Dashboard, bottom 1

6 G1199003200 Screw, 4.2x13 Wronic black passivated 10

7 G1199003101 Bolt, M6x12, DIN7985/ISO7 10

8 G1199000700 Bolt, M6x10, DIN7985/ISO7045 10

Dashboard inner panels



 

Page 32Rev. 3

Service Parts Manual

 0
9-

D
a

s
h

b
o

a
r

d
 a

n
d

 p
a

n
e

ls

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2140102500 VIN plate bed 1

2 G2140102300 Cover plate center 1

3 G1199003400 Screw, 4,2x16, Black, DIN7983 10

4 G2140101103 Panel decoration 1

5 G2140103400 Cover steering column upper 1

6 G2140101700 Cover steering column lower 1

7 G1199001400 Screw, D5x12, Black ,Delta PT   WN 5451 10

Panel decoration



 

Page 33Rev. 3

Service Parts Manual

 0
9-

D
a

s
h

b
o

a
r

d
 a

n
d

 p
a

n
e

ls

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G1199003101 Bolt, M6x12, DIN7985/ISO7045 10

2 G2140200802 Frame, Refrigerator unit 1

3 G2140200501 Hinge asm 1

4 G1199100300 Nut, M8, DIN6926 10

5 G2140101503 Frame, dashboard asm 1

Dashboard frame



 

Page 34Rev. 3

Service Parts Manual

 0
9-

D
a

s
h

b
o

a
r

d
 a

n
d

 p
a

n
e

ls

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2140101200 Cover plate with logo 1

2 G2140103000 Switch panel for 1 botton 1

3 G2140100301 Switch panels for 3 botton 1

4 G2140103101 Switch panel for 4 botton 1

Switch panel label



 

Page 35Rev. 3

Service Parts Manual

 1
0-

S
e

at
 a

ss


e
m

b
ly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G1199002500 Bolt, M8x20, A2, DIN7985/ISO7045 10

2 G2141500200 Armrest RH 1

3 G1199002501 BOLT, M8X20, DIN7985/ISO7045 10

4 G1199002900 Bolt, M6x20, A2, DIN7985/ISO7045 10

5 G2141500100 Armrest LH 1

6 G2141104600 Seat frame, fixed 1

7 G2141103400 Hinge lower 1

Seat frame and armrest



 

Page 36Rev. 3

Service Parts Manual

 1
0-

S
e

at
 a

ss


e
m

b
ly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2141301701A1 Backrest sport  Oak 1

2 G2141200901A1 Seat cushion sport Oak 1

3 G2141201200A1 Seat cushion sport Oak, Monaco 1

4 G2141300101A1 Backrest (standard) Oak 1

5 G2141200101A1 Seat cushion (standard) Oak 1

6 G2145103700A1 2+2 Backrest, Oak seat 1

7 G2145106100A1 2+2 Seat set, Oak 1

8 G2145102503A1 2+2 seat cushion, Oak 1

Oak seats front and rear



 

Page 37Rev. 3

Service Parts Manual

 1
0-

S
e

at
 a

ss


e
m

b
ly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2141301701A2 Backrest sport Walnut 1

2 G2141200901A2 Seat cushion sport Walnut 1

3 G2141201200A2 Seat cushion sport Walnut, Monaco 1

4 G2141300101A2 Backrest (standard) Walnut 1

5 G2141200101A2 Seat cushion (standard) Walnut 1

6 G2145103700A2 2+2 Backrest, Walnut seat 1

7 G2145106200A2 2+2 Seat set, Walnut 1

8 G2145102503A2 2+2 seat cushion, Walnut 1

Walnut seats front and rear



 

Page 38Rev. 3

Service Parts Manual

 1
0-

S
e

at
 a

ss


e
m

b
ly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2141301701A3 Backrest sport Cherry 1

2 G2141200901A3 Seat cushion sport Cherry 1

3 G2141201200A3 Seat cushion sport Cherry, Monaco 1

4 G2141300101A3 Backrest (standard) Cherry 1

5 G2141200101A3 Seat cushion (standard) Cherry 1

6 G2145103700A3 2+2 Backrest, Cherry seat 1

7 G2145106300A3 2+2 Seat set Cherry 1

8 G2145102503A3 2+2 seat cushion, Cherry 1

Cherry seats front and rear



 

Page 39Rev. 3

Service Parts Manual

 1
0-

S
e

at
 a

ss


e
m

b
ly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2141201600A1 Roadster Seat cushion Oak 1

2 G2141201600A2 Roadster Seat cushion Walnut 1

3 G2141201600A3 Roadster Seat cushion Cherry 1

Seat cushion Roadster



 

Page 40Rev. 3

Service Parts Manual

 1
0-

S
e

at
 a

ss


e
m

b
ly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2141700400 Seat cushion hinge upper 1

2 G1199002900 Bolt, M6x20, A2, DIN7985/ISO7045 10

3 G1199705600 Insert, M6 10

4 G2141103400 Hinge lower 1

Mounting parts for front seat



 

Page 41Rev. 3

Service Parts Manual

 1
0-

S
e

at
 a

ss


e
m

b
ly

Mounting parts for 2+2 seat

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G1199002300 Bolt, M6x20, A2, DIN7991/ISO10642 10

2 G2145100900 2+2, Hinge, rear seat cushion 1

3 G1199001000 Screw, 4.8x16, black, DIN 7981C/ ISO 7049 10

4 G2145102705 2+2,Seat belt guide LH 1

5 G2145102805 2+2,Seat belt guide RH 1

6 G2145104901 Seat belt guide, rear seat 1

7 G2145105000 Seat belt guide inner, rear seat 1



 

Page 42Rev. 3

Service Parts Manual

 1
0-

S
e

at
 a

ss


e
m

b
ly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2143300001A1 Storage bucket Oak 1

2 G2143300301A1 Oak Leather strap 1

3 G2143300001A2 Storage bucket Walnut 1

4 G2143300301A2 Walnut leather strap 1

5 G2143300001A3 Storage bucket Cherry 1

6 G2143300301A3 Cherry leather strap 1

Storage bucket and strap



 Service Parts Manual

Page 43Rev. 3

 1
1-

In
te

ri
o

r

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2142100205 Trim roof 1

2 G1199707000 Clip for roof trim 2

Inner roof panel



 Service Parts Manual

Page 44Rev. 3

 1
1-

In
te

ri
o

r

Cup and ball holder

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2143500000 Cupholder 1

2 G2143400101 Ballholder 1



 Service Parts Manual

Page 45Rev. 3

 1
1-

In
te

ri
o

r

Interior equipment

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2142300101 Interior light 1

2 G1199003400 Screw, 4,2x16, Black, DIN7983 10

3 G2142200100 Handle foldable 1

4 G1199000500 Bolt, M5x16, Würth ISO 7380 10



 Service Parts Manual

Page 46Rev. 3

 1
1-

In
te

ri
o

r

Fridge and storage box

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2140200100 Lid, upper 1

2 G2140200200 Trim, lid (underside) 1

3 G1199003101 Bolt, M6x12, DIN7985/ISO7045 10

4 G1199003400 Screw, 4,2x16, Black, DIN7983 10

5 G2140200300 Storage box, dashboard 1

6 G2143600200 Cooler / Fridge lid 1

7 G2143600101 Refrigerator unit 1



 Service Parts Manual

Page 47Rev. 3

 1
2-

S
e

at
 b

e
lt

 a
ss


e

m
b

ly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2144100200 Seat belt retractor RH 1

2 G2144100100 Seat belt retractor LH 1

3 G2144000200 Seat belt buckle ASM 1

LSV seatbelt assembly



 Service Parts Manual

Page 48Rev. 3

 1
2-

S
e

at
 b

e
lt

 a
ss


e

m
b

ly

Monaco seatbelt assembly 

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2144201400 Retractor, 3-point 1

2 G2144201600 Cover upper anchorage 1

3 G2144200300 Seat belt buckles, 3-point 1

4 G2144201100 B-pillar reinforcement 1



 Service Parts Manual

Page 49Rev. 3

 1
2-

S
e

at
 b

e
lt

 a
ss


e

m
b

ly

Roadster seatbelt assembly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2144100700 Retractor asm, 2P EU 1

2 G2144100800 Buckle 2P, EU, asm 1



 Service Parts Manual

Page 50Rev. 3

 1
3-

Fl
o

o
r

 a
s

s
e

m
b

ly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G1199701000 Rivet D4,8 D16 L16,7 10

2 G2146100306 Floor, front asm 1

3 G2146100801 Front floor bracket 1

4 G1199002800 Bolt, M6x16, A2, DIN 7985/7045 10

Front floor assembly



 Service Parts Manual

Page 51Rev. 3

 1
3-

Fl
o

o
r

 a
s

s
e

m
b

ly

Rear floor and panels

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G1199702200 Rivet, d4,8 D9,5 L12 Al/St 10

2 G2146300103 Battery box, upper 1

3 G2146300201 Battery box, lower 1

4 G2146200700 Service hatch 1

5 G1199002400 Bolt, M6x25, black, DIN912/ISO4762 10

6 G1199002300 Bolt, M6x20, A2, DIN7991/ISO10642 10

7 G2146200306 Floor, rear asm 1



 Service Parts Manual

Page 52Rev. 3

 1
4-

Fr
a

m
e 

a
n

d
 r

o
o

f 
s

tr
u

c
tu

r
e

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2150200004 Main Chassis 1

2 G2150206900 Front plate asm 1

3 G2150206500 Bolt on support plate kit 1

Frame assembly



 Service Parts Manual

Page 53Rev. 3

 1
4-

Fr
a

m
e 

a
n

d
 r

o
o

f 
s

tr
u

c
tu

r
e

Roof panel assembly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2160100003 Roof panel asm 1

2 G2160100501 Sealing rear, roof panel 1

3 G2151301000 End plug, roof pillar RH 1

4 G2151300900 End plug, roof pillar LH 1

5 G2151000001 Roof structure GC1,LS1asm. 1



 Service Parts Manual

Page 54Rev. 3

 1
4-

Fr
a

m
e 

a
n

d
 r

o
o

f 
s

tr
u

c
tu

r
e

Frame mounting parts

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G1199002300 Bolt, M6x20, A2, DIN7991/ISO10642 10

2 G1199700800 Rivet, 6,4 - 17, Hemlok 10

3 G1199201200 Washer M12, DIN125 10

4 G1199007200 Bolt M12x45, DIN 933 10



 Service Parts Manual

Page 55Rev. 3

 1
4-

Fr
a

m
e 

a
n

d
 r

o
o

f 
s

tr
u

c
tu

r
e

Roadster A-pillar assembly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2151400500 A-pillar, roadster asm 1

2 G1199700800 Rivet, 6,4 - 17, Hemlok 10

3 G1199201200 Washer M12, DIN125 10

4 G1199007200 Bolt M12x45, DIN 933 10



 Service Parts Manual

Page 56Rev. 3

 1
4-

Fr
a

m
e 

a
n

d
 r

o
o

f 
s

tr
u

c
tu

r
e

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2151401101 Roadster seat bracket LH 1

2 G2151401201 Roadster seat bracket RH 1

3 G2151401300 Roadster, B-pillar, asm 1

4 G2151401900 Roadster 2+2 seat bracket RH 1

5 G2151401800 Roadster 2+2 seat bracket RH 1

6 G2151401600 Roadster 2+2 B-pillar 1

Roadster B-pillar assembly



 Service Parts Manual

Page 57Rev. 3

 1
4-

Fr
a

m
e 

a
n

d
 r

o
o

f 
s

tr
u

c
tu

r
e

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G1199100900 Nut, M6, DIN 985/ISO 7040 10

2 G1199200900 Washer, M6, A2,  ISO 7089/DIN 125, black 10

3 G1199013200 Bolt, M6x16, DIN 7991, Delta seal black 10

4 G1199009500 Bolt, M6x25, DIN 7380-1, Delta seal blac 10

Roadster seat bracket assembly



 Service Parts Manual

Page 58Rev. 3

 1
4-

Fr
a

m
e 

a
n

d
 r

o
o

f 
s

tr
u

c
tu

r
e

Air scoop panel and hinges

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2160200101 Air scoop panel 1

2 G2160203000 Sealing, air scoop 1

3 G1199004700 Bolt, M6x12, Gloss Black, DIN 603 10

4 G2160200301 Air scoop hinge LH 1

5 G2160200401 Air scoop hinge RH 1

6 G1199200300 Washer, M6, A2, DIN 9021/ISO 7093 10

7 G1199100601 Nut, M6, DIN 439/ISO4035 10

8 G2160200501 Air scoop hing, outer LH 1

9 G2160200601 Air scoop hing, outer RH 1



8

 Service Parts Manual

Page 59Rev. 3

 1
4-

Fr
a

m
e 

a
n

d
 r

o
o

f 
s

tr
u

c
tu

r
e

Air scoop hanndle assembly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G1199004801 Bolt, M6x20, Gloss Black, DIN 603 10

2 G2160200901 Bracket air scoop handle 1

3 G1199000800 Bolt, M6x20, Black, DIN 7985/ISO7045 10

4 G1199102001 Nut M6, Nylock with washer 10

5 G2160210100 Airscoop handle 1

6 G1199009700 Bolt, M6x12, 8.8, ISO 7380 , Precoat 2 2

7 G2160210200 Air scoop handle, rubber cap 2

8 G2160210000 Airscoop handle kit 1

3



 Service Parts Manual

Page 60Rev. 3

 1
5-

Fr
o

n
t 

b
o

d
e 

a
n

d
 p

a
n

e
ls

 

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2161200401 Cover, cooler 1

2 G2161200600 Cover RH, frame 1

3 G2161200500 Cover LH, frame 1

4 G2161200900 Storage net for bonnet area 1

5 G2161200102 Storage box, front inner 1

6 G2161200803 Storage box, front inner cutted 1

7 G2161200300 Storage box, front outer 10

8 G1199701400 Black clips (small qty 10) 10

9 G1199703600 Black clips (large qty 10)

Bonnet inner panels



 Service Parts Manual

Page 61Rev. 3

 1
5-

Fr
o

n
t 

b
o

d
e 

a
n

d
 p

a
n

e
ls

 

Bonnet and front panel

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2161300101 Bonnet, unpainted 10

2 G2161302502 Gasket Bonnet 1

3 G1199003101 Bolt, M6x12, DIN7985/ISO7045 10

4 G2161400201 Front panel, unpainted 1

5 G1199001400 Screw, D5x12, Black ,Delta PT   WN 5451 10



 Service Parts Manual

Page 62Rev. 3

 1
5-

Fr
o

n
t 

b
o

d
e 

a
n

d
 p

a
n

e
ls

 

Bonnet hinges and lock

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2161300400 Bonnet hinge, RH 1

2 G2161300301 Bonnet hinge, LH 1

3 G1199000800 Bolt, M6x20, Black, DIN 7985/ISO7045 10

4 G2161301800 Striker plate asm 1

5 G1199000700 Bolt, M6x10, DIN7985/ISO7045 10

6 G2161302300 Actuator lock, bonnet 1

7 G2161700502 Wire long 1

8 G2161700401 Wire short 1

9 G2161700301 Actuator bracket asm. 1

10 G2161300201 Lock, bonnet 1



 Service Parts Manual

Page 63Rev. 3

 1
5-

Fr
o

n
t 

b
o

d
e 

a
n

d
 p

a
n

e
ls

 

Inner panels

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2161400501 Panel front inner center, unpainted 1

2 G2161402100 Left bracket for center panel 1

3 G2161402200 Right bracket for center panel 1

4 G2140102400 Fastening panel center 1

5 G1199001400 Screw, D5x12, Black ,Delta PT   WN 5451 10

6 G1199003101 Bolt, M6x12, DIN7985/ISO7045 10

7 G2161401501 Panel front inner LH 1

8 G2161401601 Panel front inner RH 1

9 G2146101001 Floor mat edge profile 1



 Service Parts Manual

Page 64Rev. 3

 1
5-

Fr
o

n
t 

b
o

d
e 

a
n

d
 p

a
n

e
ls

 

Front wheel arc and mudguards

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2161500102 Cover, water drainage 1

2 G2161600603 Front Mudguard RH 1

3 G2161600401 Wheel arch liner, front RH 1

4 G2161600301 Wheel arch liner, front LH 1

5 G2161600503 Front Mudguard LH 1

6 G1199001600 Bolt, D5x16, Black, Altracs WN5154 10

7 G1199011200 M10x1,25x50, DIN 960 8.8, Zn/Cr3, Precoat 10

8 G1199701400 Black clips (small qty 10) 10



 Service Parts Manual

Page 65Rev. 3

 1
6-

R
e

a
r

 b
o

d
y 

a
n

d
 p

a
n

e
ls

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2162100903 Panel loading area LH 1

2 G2162101003 Panel, loading area RH 1

3 G1199002300 Bolt, M6x20, A2, DIN7991/ISO10642 10

4 G1199006900 Bolt, M5x30, A2, DIN7991/ISO10642 10

5 G2162400302 Rear mudguard LH 1

6 G2162200201 Trim, bumber rear 1

7 G2162400402 Rear mudguard RH 1

8 G1199000900 Bolt, M8x16, A2, DIN7985/ISO7045 10

9 G2162700300 License plate bracket LSV 1

10 G2162700402 Rear license plate bracket (Monaco) 1

11 G2162700500 License Plate Light 1

12 G1199701400 Black clips (small qty 10) 10

Rear musguards and panels



 Service Parts Manual

Page 66Rev. 3

 1
6-

R
e

a
r

 b
o

d
y 

a
n

d
 p

a
n

e
ls

Rear wheel arc and protector

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2162401502 Rear splash guard LH 1

2 G2162400500 Wheel arch liner, rear LH 1

3 G2162400600 Wheel arch liner, rear RH 1

4 G2162401602 Rear splash guard RH 1

5 G1199001000 Screw, 4.8x16, black, DIN 7981C/ ISO 704 10

6 G1199001100 Screw, D4x10, Black, Delta PT WN 5451 10

7 G1199001700 Bolt, D5x20, Black, Altracs WN5151 10



 Service Parts Manual

Page 67Rev. 3

 1
6-

R
e

a
r

 b
o

d
y 

a
n

d
 p

a
n

e
ls

Rear body panels

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2162101101 Panel, seat, unpainted 1

2 G2162100200 Panel, rear body RH, unpainted 1

3 G2162100100 Panel, rear body LH, unpainted 1

4 G1199001600 Bolt, D5x16, Black, Altracs WN5154 10

5 G2162200101 Bumber rear, unpainted 1

6 G1199100100 Nut, D4,8, Sheet Metal 10

7 G1199001100 Screw, D4x10, Black, Delta PT WN 5451 10

8 G1199002300 Bolt, M6x20, A2, DIN7991/ISO10642 10



 Service Parts Manual

Page 68Rev. 3

 1
6-

R
e

a
r

 b
o

d
y 

a
n

d
 p

a
n

e
ls

Sill cover and entry panels

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2163200100 Entry panel 1

2 G2163100600 End plug, sill cover rear RH 1

3 G2163100500 End plug, sill cover rear LH 1

4 G1199701100 Breakstem rivet, D4,8 D9,5 L25, 10

5 G2163100202 Sill cover, RH 1

6 G2163100102 Sill cover, LH 1

7 G2163100400 End plug, sill cover front RH 1

8 G1199001700 Bolt, D5x20, Black, Altracs WN5151 10

9 G2163100300 End plug, sill cover front LH 1



 Service Parts Manual

Page 69Rev. 3

 1
6-

R
e

a
r

 b
o

d
y 

a
n

d
 p

a
n

e
ls

Utility box assembly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2165100200 Profile Utility box 1

2 G1199006200 Bolt, M6x30, A2,ISO7380 10

3 G2165100100 Utility box, unpainted 1

4 G2165100300 Bumper Utility box 1



 Service Parts Manual

Page 70Rev. 3

 1
7-

W
in

d
s

c
r

e
e

n
 a

n
d

 m
irr


o

r
s

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2164200100 Rear veiw mirror 1

2 G2164101200 Side Mirror set Monaco and VIA 1

Side and rear view mirrors



 Service Parts Manual

Page 71Rev. 3

 1
7-

W
in

d
s

c
r

e
e

n
 a

n
d

 m
irr


o

r
s

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2170200100 Sealing, windscreen 1

2 G2170100102 Windscreen 1

3 G2170100202 Windscreen with Heat 1

4 G2170200200 Sealing roadster 1

5 G2170100500 Roadster Windscreen 1

Front windscreen



 Service Parts Manual

Page 72Rev. 3

 1
8-

M
u

lt
i-

h
o

ld
e

r
 b

a
r

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2171100100 Bag Holder 1

2 G2151401500 Roadster bagholder 1

3 G2171100601 Lock part hole 1

4 G1199002800 Bolt, M6x16, A2, DIN 7985/7045 10

5 G1199000200 Bolt, M6X12,A2,DIN912/ISO4762 10

6 G2171101201 Bag holder strap asm 1

Bag holder assembly



1

 Service Parts Manual

Page 73Rev. 3

 1
8-

M
u

lt
i-

h
o

ld
e

r
 b

a
r

Tailgate kit

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2171200000 Tail gate 1



 Service Parts Manual

Page 74Rev. 3

 1
9-

Fr
o

n
t 

a
n

d
 r

e
a

r
 l

ig
h

ts

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2161401800 Mounting plate, front lamp, asm 1

2 G1199001100 Screw, D4x10, Black, Delta PT WN 5451 10

3 G2172200100 Head lamp, EU 1

4 G2172100100 Head lamp, US 1

5 G2161401700 Bracket front lamp 1

6 G1199100600 Nut, M6, Black, DIN439/ISO4035 10

7 G2172101000 Bulb H9 (With socket for headlights) 1

8 G2172200200 Front lamp EURO, socket 1

9 G2172100900 Headlamp bulb, H7, Monaco

Head lamp assembly



 Service Parts Manual

Page 75Rev. 3

 1
9-

Fr
o

n
t 

a
n

d
 r

e
a

r
 l

ig
h

ts

Indicator lamp assembly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2172100500 Turn signal lamp, front 1

2 G2172101600 Front pos. lamp, Hella 1

3 G2161401400 Mounting plate indicator 1

4 G1199008200 Screw, D4x8, Black, Delta PT WN 5451 10

5 G1199001100 Screw, D4x10, Black, Delta PT WN 5451 10

6 G2172102100 Turn signal lamp (LED) 1

7 G2172102000 Indicator holder RH 1

8 G2172101900 Indicator holder LH 1



 Service Parts Manual

Page 76Rev. 3

 1
9-

Fr
o

n
t 

a
n

d
 r

e
a

r
 l

ig
h

ts

Rear lamp assembly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2173100200 Rear lamp Europe 1

2 G2173100300 Indicator insert, rear, EURO 1

3 G2173101402 Rear lamp housing 10

4 G1199001100 Screw, D4x10, Black, Delta PT WN 5451 1

5 G2175600500 Reflex rear Europe 1

6 G2175600900 Rear reflector holder 1

7 G2173100100 Rear lamp, US 1



 Service Parts Manual

Page 77Rev. 3

 2
0-

E
m

b
le

m
s

 a
n

d
 l

a
b

e
ls

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2175100100 Garia Emblem 1

2 G2175200100 Anders Lynge Emblem 1

3 G2175600200 Reflex side & front LSV 1

4 G2175600101 Reflex rear, LSV 1

Emblems and reflectors



 Service Parts Manual

Page 78Rev. 3

 2
0-

E
m

b
le

m
s

 a
n

d
 l

a
b

e
ls

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2175500200 Battery warning label 1

2 G2175500400 Maintenance label 1

3 G2175500601 Run-tow label 1

4 G2175500700 Loading area label 1

5 G2175500100 Dashboard label (GC1,LS1,EU1) 1

6 G2175501300 Dashboard label 2+2 (GC1,LS1,EU1) 1

 

Warning labels



 Service Parts Manual

Page 79Rev. 3

 2
1-

E
le

c
tr

ic
a

l 
eq

u
ip

m
e

n
t 

a
n

d
 s

w
it

c
h

e
s

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2174100300 Wiper blade 1

2 G2174100500 Wiper Motor Cover asm 1

3 G2174100100 Wiper arm 1

4 G2174100400 Wiper motor 1

5 G2174700300 Bracket, water reservoir 1

6 G2174400100 Water reservoir and pump 1

Windscreen wiper and washer



 Service Parts Manual

Page 80Rev. 3

 2
1-

E
le

c
tr

ic
a

l 
eq

u
ip

m
e

n
t 

a
n

d
 s

w
it

c
h

e
s

Driver information

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2180100100 Indicator arm, Golf car and LSV 1

2 G2180100400 Indicator arm, Monaco and VIA 1

3 G2180100203 Instrument cluster 1

4 G2180201200 Switch, Hazard light 1

5 G2191100100 Dashboard charger plug 1

6 G2191100300 12v output plug 1



 Service Parts Manual

Page 81Rev. 3

 2
1-

E
le

c
tr

ic
a

l 
eq

u
ip

m
e

n
t 

a
n

d
 s

w
it

c
h

e
s

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2180200900 Switch, heated windscreen 1

2 G2180201000 Switch, Wiper/washer 1

3 G2180200800 Switch, ON-OFF, cooler, Interior light 1

4 G2180200601 Knob, switch dashboard 1

5 G2180200100 Ignition switch standard 1

6 G2180201700 Unique Key (Security option) 1

7 G2180200200 Set of 2 keys for Garia Golf Car 2

Key switch 



 Service Parts Manual

Page 82Rev. 3

 2
1-

E
le

c
tr

ic
a

l 
eq

u
ip

m
e

n
t 

a
n

d
 s

w
it

c
h

e
s

Main switch and signals

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2180200500 Switch, main power 1

2 G2180200401 Switch, towing 1

3 G2191500100 Horn 1

4 G2191301100 Reverse Warning Device, VIA 1

5 G2191300300 Reverse Warning Device, Golf car and LSV 1



 Service Parts Manual

Page 83Rev. 3

 2
1-

E
le

c
tr

ic
a

l 
eq

u
ip

m
e

n
t 

a
n

d
 s

w
it

c
h

e
s

Throttle box assembly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2191400100 Throttle potentiometer, Golf car and LSV 1

2 G2191400400 Throttle potentiometer, Monaco and VIA 1

3 G2191400301 Throttle box lever 1

4 G2191400200 Throttle box bar 1



 Service Parts Manual

Page 84Rev. 3

 2
1-

E
le

c
tr

ic
a

l 
eq

u
ip

m
e

n
t 

a
n

d
 s

w
it

c
h

e
s

Battery and charger cables

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2190203402 Harness Battery power cables L=125 1

2 G2190200302 Harness Battery power cables L=105 1

3 G2191300401 Battery temp sensor 1

4 G2190202200 Charger cable 3,5m, EU 1

5 G2190205200 Charger cable 3,5m, UK 1

6 G2190202100 Charger cable 11.5ft,  U.S. 1



6

 Service Parts Manual

Page 85Rev. 3

 2
2-

2+
2 

a
s

s
e

m
b

ly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2145104502 Backrest support bracket LH 1

2 G2145103401 Backrest support, upper 1

3 G2145104401 Backrest support, lower 1

4 G2145104602 Backrest support bracket RH 1

5 G2145100600 Rear seat base assembly, EU1 1

6 G2145100700 Rear seat base assembly GC1,LS1 1

7 G2145200803 Rear platform support arm 1

2+2 Base assembly



 Service Parts Manual

Page 86Rev. 3

 2
2-

2+
2 

a
s

s
e

m
b

ly

2+2 Platform and handrail

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2145300001 2+2 Handrail, Monaco and VIA 1

2 G2145301000 2+2 Handrail, LSV and Golf 1

3 G2145200000 Rear platform complete asm 1

4 G2162700500 License Plate Light 1



 Service Parts Manual

Page 87Rev. 3

 2
2-

2+
2 

a
s

s
e

m
b

ly

2+2 Seatbelt and b-pillars
Monaco and VIA 

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2151201602 2+2 B-pillar Monaco and VIA RH 1

2 G2151201502 2+2 B-pillar Monaco and VIA LH 1

3 G2144301400 Retractor, 2-point, EU 1



 Service Parts Manual

Page 88Rev. 3

 2
2-

2+
2 

a
s

s
e

m
b

ly

2+2 Seatbelt and b-pillars
LSV, Golf car

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2151201702 2+2 B-pillar LH and RH, Golf car and LSV 1

2 G2144301700 Retractor, 2-point, LSV LH 1

3 G2144301800 Retractor, 2-point, LSV RH 1



 Service Parts Manual

Page 89Rev. 3

 2
2-

2+
2 

a
s

s
e

m
b

ly

2+2 Golfbag attachment

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2171300600 Top cover, bagholder top 1

2 G2171301900 Strap bagholder 2+2 1

3 G2171300001 2+2 Golf Bag Attachment 1

4 G2171301200 Top cover, bagholder bottom 1



 Service Parts Manual

Page 90Rev. 3

 2
3-

N
e

w
 Y

o
r

k 
ki

t 
a

s
s

e
m

b
ly

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2172102500 NYC kit, Front indicator 1

2 G2172102400 NYC kit, Indicator bracket RH 1

3 G2172102300 NYC kit, Indicator bracket LH 1

4 G2175601000 NYC kit, Reflector, Amber 1

Front lights NY kit



 Service Parts Manual

Page 91Rev. 3

 2
3-

N
e

w
 Y

o
r

k 
ki

t 
a

s
s

e
m

b
ly

Rear lights NY kit

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2175601100 NYC kit, Reflector, RED 1

2 G2162700600 NYC kit, License plate bracket 1

3 G2162700800 NYC kit, License Plate Light 1

4 G2162700700 NYC kit, Backup light bracket 1

5 G2162701000 NYC kit, Bracket, Backup light 2+2 1

6 G2162700900 NYC kit, Backup light 1



 Service Parts Manual

Page 92Rev. 3

 2
4-

W
ir

e
h

a
r

n
e

s
s

 a
n

d
 f

u
s

e
s

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2190100400 Fuse, 30A midi 10

2 G2190100900 Fuse, 1A midi 10

3 G2190100500 Fuse, 5A mini 10

4 G2190100600 Fuse, 7,5A mini 10

5 G2190100700 Fuse, 10A mini 10

6 G2190100800 Fuse, 15A mini 10

7 G2190100300 Fuse 250A mega 1

8 G2191200600 Relay, micro 12 VDC 1

Fuse and relays



1 2

3

 Service Parts Manual

Page 93Rev. 3

 2
4-

W
ir

e
h

a
r

n
e

s
s

 a
n

d
 f

u
s

e
s

Main harness wireharness

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2190202901 Harness, main complete (GC1,LS1) 1

2 G2190204308 Harness, main complete (EU1) 1



 Service Parts Manual

Page 94Rev. 3

 2
4-

W
ir

e
h

a
r

n
e

s
s

 a
n

d
 f

u
s

e
s

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2190203803 Harness, dashboard complete (GC1,LS1) 1

2 G2190206701 Harness, Dashboard Complete (EU1) 1

1

2

Dashboard wireharness



 Service Parts Manual

Page 95Rev. 3

 2
5-

M
is

c
e

ll
a

n
eo

u
s

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2199810300 Paint repair kit (LY9C - White) 1

1 G2199810400 Paint repair kit (850 - Cream-white) 1

1 G2199810500 Paint repair kit (322-Red) 1

1 G2199810600 Paint repair kit (910 - Black) 1

1 G2199810700 Paint repair kit (740 - grey) 1

1 G2199810800 Paint repair kit (LS6T - Green) 1

1 G2199810900 Paint repair kit ( 522 - Blue) 1

1 G2199811000 Paint repair kit (720 - Topaz) 1

1 G2199811100 Paint repair kit (A7W - Silver) 1

Repair paint kit



 Service Parts Manual

Page 96Rev. 3

 2
5-

M
is

c
e

ll
a

n
eo

u
s

Miscellaneous and accessories

Drawing number Spare-parts number Description
Qty. in pack-

age

1 G2112100600 Curtis USB programmer 1

2 G2112100500 Curtis Handheld programmer 1

3 G2114500200 Waterpump/handpump 1

G2145505100 Weather Enclosure 1

G2145507100 Weather Enclosure, 2+2 1

G2145506100 GolfBag Weather Protection 1

G2145101301 2+2 Floormat 1

G2146101100 Floor Mat 1

G2145500400 Car Cover

G2145500500 Car Cover 2+2



 Service Parts Manual

Page 97Rev. 3

 In
d

ex

2+2 
2+2 Backrest, Cherry seat� 38
2+2 Backrest, Oak seat� 36
2+2 Backrest, Walnut seat� 37
2+2 B-pillar LH and RH, Golf car and LSV� 88
2+2 B-pillar Monaco and VIA LH� 87
2+2 B-pillar Monaco and VIA RH� 87
2+2 Floormat� 96
2+2 Golf Bag Attachment� 89
2+2 Handrail, LSV and Golf� 86
2+2 Handrail, Monaco and VIA� 86
2+2, Hinge, rear seat cushion� 41
2+2,Seat belt guide LH� 41
2+2,Seat belt guide RH� 41
2+2 seat cushion, Cherry� 38
2+2 seat cushion, Oak� 36
2+2 seat cushion, Walnut� 37
2+2 Seat set Cherry� 38
2+2 Seat set, Oak� 36
2+2 Seat set, Walnut� 37
 

3 
3-way adapter� 27
3-way adapter� 29
 
 

10” 
10” Complete wheel (with tire)� 24
10” Rim� 24
10” Tire 205/50-10� 24
 

12” 
12” Chrome, design 4� 25
12” Gun Grey, design 3� 25
12” Silver, design 2� 25
12” Tire 205/30-12� 25
12v output plug� 80
 

A 
Accelerator pedal� 11
AC-Controller, motor� 10
AC- Motor� 8
Actuator bracket asm.� 62
Actuator lock, bonnet� 62
Airscoop handle� 59
Airscoop handle kit� 59
Air scoop handle, rubber cap� 59
Air scoop hinge LH� 58
Air scoop hinge RH� 58
Air scoop hing, outer LH� 58
Air scoop hing, outer RH� 58
Air scoop panel� 58
Anders Lynge Emblem� 77
A-pillar, roadster asm� 55
Armrest LH� 35
Armrest RH� 35
 

B 
Backrest sport Cherry� 38
Backrest sport  Oak� 36
Backrest sport Walnut� 37
Backrest (standard) Cherry� 38
Backrest (standard) Oak� 36
Backrest (standard) Walnut� 37
Backrest support bracket LH� 85
Backrest support bracket RH� 85
Backrest support, lower� 85
Backrest support, upper� 85
Bag Holder� 72

Bag holder strap asm� 72
Ballholder� 44
Banjo bolt M10x1� 27
Battery box, lower� 51
Battery box, upper� 51
Battery temp sensor� 84
Battery warning label� 78
Black clips (large qty 10)� 60
Black clips (small qty 10)� 60
Black clips (small qty 10)� 64
Black clips (small qty 10)� 65
Bleeding screw front incl dust cap� 26
Bolt, D5x16, Black, Altracs WN5154� 64
Bolt, D5x16, Black, Altracs WN5154� 67
Bolt, D5x20, Black, Altracs WN5151� 66
Bolt, D5x20, Black, Altracs WN5151� 68
Bolt, M5x16, Würth ISO 7380� 45
Bolt, M5x30, A2, DIN7991/ISO10642� 65
Bolt, M6x10, DIN7985/ISO7045� 31
Bolt, M6x10, DIN7985/ISO7045� 62
Bolt, M6x12, 8.8, ISO 7380 , Precoat 2� 59
Bolt, M6X12,A2,DIN912/ISO4762� 16
Bolt, M6X12,A2,DIN912/ISO4762� 72
Bolt, M6x12, A2, ISO7045/ISO14583TX� 30
Bolt, M6x12, DIN7985/ISO7� 31
Bolt, M6x12, DIN7985/ISO7045� 33
Bolt, M6x12, DIN7985/ISO7045� 46
Bolt, M6x12, DIN7985/ISO7045� 61
Bolt, M6x12, DIN7985/ISO7045� 63
Bolt, M6x12, Gloss Black, DIN 603� 58
Bolt, M6x16, A2, DIN 7985/7045� 50
Bolt, M6x16, A2, DIN 7985/7045� 72
Bolt, M6x16, DIN 7991, Delta seal black� 57
Bolt, M6x20, A2, DIN7985/ISO7045� 10
Bolt, M6x20, A2, DIN7985/ISO7045� 35
Bolt, M6x20, A2, DIN7985/ISO7045� 40
Bolt, M6x20, A2, DIN7991/ISO10642� 41
Bolt, M6x20, A2, DIN7991/ISO10642� 51
Bolt, M6x20, A2, DIN7991/ISO10642� 54
Bolt, M6x20, A2, DIN7991/ISO10642� 65
Bolt, M6x20, A2, DIN7991/ISO10642� 67
Bolt, M6x20, Black, DIN 7985/ISO7045� 59
Bolt, M6x20, Black, DIN 7985/ISO7045� 62
Bolt, M6x20, Gloss Black, DIN 603� 59
Bolt, M6x25, 8.8, ISO 7380� 17
Bolt, M6x25, black, DIN912/ISO4762� 30
Bolt, M6x25, black, DIN912/ISO4762� 51
Bolt, M6x25, DIN 7380-1, Delta seal blac� 57
Bolt, M6x30, 8.8, ISO7380� 9
Bolt, M6x30, 8.8, ISO7380� 17
Bolt, M6x30, A2,ISO7380� 69
Bolt, M8x16, A2, DIN7985/ISO7045� 65
Bolt, M8x20, A2, DIN7985/ISO7045� 35
BOLT, M8X20, DIN7985/ISO7045� 35
Bolt, M8x25, ISO7380� 20
Bolt, M10x25, 10.9, DIN912/ISO4762� 15
Bolt, M10x55, DIN931/ISO4014� 17
Bolt, M10x60, DIN931/ISO4014� 21
Bolt, M10x60, ISO7380� 17
Bolt, M10x70, DIN931/ISO4014� 18
Bolt, M10x70, DIN931/ISO4014� 19
Bolt, M12x35, DIN931/ISO4014� 15
Bolt, M12x35, DIN931/ISO4014� 23
Bolt M12x45, DIN 933� 54
Bolt M12x45, DIN 933� 55
Bolt, M12x70, DIN931/ISO4014� 22
Bolt, M12x80, DIN931/ISO4014� 23
Bolt on support plate kit� 52
Bonnet hinge, LH� 62
Bonnet hinge, RH� 62
Bonnet, unpainted� 61
B-pillar reinforcement� 48
Bracket A-arm� 18

Alphabetic index



 Service Parts Manual

Page 98Rev. 3

 In
d

ex

Bracket A-arm� 19
Bracket A-arm upper� 18
Bracket A-arm upper� 19
Bracket adapter support rear� 29
Bracket air scoop handle� 59
Bracket brake fluid container� 30
Bracket brake fluid container� 30
Bracket, coilover front� 17
Bracket, coilover rear� 21
Bracket extended, A-arm lower� 18
Bracket extended, A-arm lower� 19
Bracket front lamp� 74
Bracket, Panhard axle� 23
Bracket Trailing link LH� 22
Bracket, Trailing link RH� 22
Bracket, water reservoir� 79
Brake caliper front (left & right)� 26
Brake drum� 28
Brake fluid container (with indicator)� 30
Brake hose clamp� 30
Brake hose clip� 27
Brake hose clip� 29
Brake hose container asm� 30
Brake hose front asm� 27
Brake hose rear asm� 29
Brake light switch� 30
Brake Pads� 26
Brake pedal� 11
Brake pipe front asm� 27
Brake pipe main front asm� 27
Brake pipe main rear asm� 29
Brake pipe rear LH asm� 29
Brake pipe rear RH asm� 29
Brake shoe kit� 28
Breakstem rivet, D4,8 D9,5 L25,� 68
Buckle 2P, EU, asm� 49
Bulb H9 (With socket for headlights)� 74
Bumber rear, unpainted� 67
Bumper Utility box� 69
 

C 
Car Cover� 96
Car Cover 2+2� 96
Charger cable 3,5m, EU� 84
Charger cable 3,5m, UK� 84
Charger cable 11.5ft,  U.S.� 84
Charger /Converter 48V/12V 30A� 13
Charger/Convertor  connector X33A� 13
Charger&Convertor Connector X33B� 13
Cherry leather strap� 42
Circlip, 25x1.2, DIN 471� 8
Clip for roof trim� 43
Clip, pipe retaining� 27
Coilover bracket, lower A-arm� 17
Coilover, front� 17
Coilover, rear asm� 21
Cooler / Fridge lid� 46
Copper washer 10mm, 1,5mm� 27
Cover, cooler� 60
Cover LH, frame� 60
Cover plate center� 32
Cover plate with logo� 34
Cover Plug, d30, Black� 12
Cover, protection of main cylinder� 30
Cover RH, frame� 60
Cover steering column lower� 32
Cover steering column upper� 32
Cover upper anchorage� 48
Cover, water drainage� 64
Cupholder� 44
Curtis Handheld programmer� 96
Curtis USB programmer� 96

D 
Dashboard� 31
Dashboard, bottom� 31
Dashboard charger plug� 80
Dashboard label 2+2 (GC1,LS1,EU1)� 78
Dashboard label (GC1,LS1,EU1)� 78
 

E 
Electromagnetic parking brake� 8
End plug, roof pillar LH� 53
End plug, roof pillar RH� 53
End plug, sill cover front LH� 68
End plug, sill cover front RH� 68
End plug, sill cover rear LH� 68
End plug, sill cover rear RH� 68
Entry panel� 68
 

F 
Fastening kit for rear brake shoe� 28
Fastening panel center� 63
Floor, front asm� 50
Floor Mat� 96
Floor mat edge profile� 63
Floor, rear asm� 51
Frame, dashboard asm� 33
Frame, Refrigerator unit� 33
Front floor bracket� 50
Front hub� 20
Front hub nut� 20
Front hub screws� 20
Front lamp EURO, socket� 74
Front Mudguard LH� 64
Front Mudguard RH� 64
Front panel, unpainted� 61
Front plate asm� 52
Front pos. lamp, Hella� 75
Front wheel stud� 20
Fuse, 1A midi� 92
Fuse, 5A mini� 92
Fuse, 7,5A mini� 92
Fuse, 10A mini� 92
Fuse, 15A mini� 92
Fuse, 30A midi� 92
Fuse 250A mega� 92
Fuseholder, mega� 10
Fuseholder, midi� 10
 

G 
Garia Emblem� 77
Gasket Bonnet� 61
Geartube bolts M8x20 ISO4014� 9
GolfBag Weather Protection� 96
 

H 
Handle foldable� 45
Harness Battery power cables L=105� 84
Harness Battery power cables L=125� 84
Harness, Dashboard Complete (EU1)� 94
Harness, dashboard complete (GC1,LS1)� 94
Harness, main complete (EU1)� 93
Harness, main complete (GC1,LS1)� 93
Headlamp bulb, H7, Monaco� 74
Head lamp, EU� 74
Head lamp, US� 74
Hinge asm� 33
Hinge lower� 35
Hinge lower� 40
Horn� 82
Hub cover� 25
Hydrolink snake system� 12

Alphabetic index



 Service Parts Manual

Page 99Rev. 3

 In
d

ex

I 
Ignition switch standard� 81
Indicator arm, Golf car and LSV� 80
Indicator arm, Monaco and VIA� 80
Indicator holder LH� 75
Indicator holder RH� 75
Indicator insert, rear, EURO� 76
Insert, M6� 40
Instrument cluster� 80
Instrument panel, lower center� 31
Instrument panel, lower LH� 31
Instrument panel, lower RH� 31
Interior light� 45
 

K 
Knob, switch dashboard� 81
 

L 
Left bracket for center panel� 63
Left Geartube� 9
License plate bracket LSV� 65
License Plate Light� 65
License Plate Light� 86
Lid, upper� 46
Loading area label� 78
Lock, bonnet� 62
Lock part hole� 72
Lower a-arm (Left and right)� 18
Lower a-arm (Left and right)� 19
 

M 
Main Chassis� 52
Maintenance label� 78
Master brake cylinder� 30
Mounting plate, front lamp, asm� 74
Mounting plate indicator� 75
Mounting set for calipers� 26
 

N 
Nut, D4,8, Sheet Metal� 67
Nut, M6, Black, DIN439/ISO4035� 74
Nut, M6, DIN 439/ISO4035� 58
Nut, M6, DIN 985/ISO 7040� 17
Nut, M6, DIN 985/ISO 7040� 57
Nut M6, Nylock with washer� 59
Nut, M8, DIN6926� 15
Nut, M8, DIN6926� 33
Nut, M10, DIN985/ISO7040� 12
Nut, M10, DIN985/ISO7040� 15
Nut, M10, DIN985/ISO7040� 17
Nut, M10, DIN985/ISO7040� 18
Nut, M10, DIN985/ISO7040� 19
Nut, M10, DIN985/ISO7040� 21
Nut, M10, DIN985/ISO7040� 23
Nut, M12, DIN985/ISO7040� 20
Nut, M12, DIN985/ISO7040� 21
Nut, M12, DIN985/ISO7040� 22
Nut, M12, DIN985/ISO7040� 23
NYC kit, Backup light� 91
NYC kit, Backup light bracket� 91
NYC kit, Bracket, Backup light 2+2� 91
NYC kit, Front indicator� 90
NYC kit, Indicator bracket LH� 90
NYC kit, Indicator bracket RH� 90
NYC kit, License plate bracket� 91
NYC kit, License Plate Light� 91
NYC kit, Reflector, Amber� 90
NYC kit, Reflector, RED� 91
 
 

o 
Oak Leather strap� 42
Oil extension gasket M18x24x1,5, DIN124� 8
Oil plug� 8
Oil plug extension rear axle� 8
O-ring (large)� 12
O-ring (Small)� 12
 

p 
Paint repair kit (322-Red)� 95
Paint repair kit ( 522 - Blue)� 95
Paint repair kit (720 - Topaz)� 95
Paint repair kit (740 - grey)� 95
Paint repair kit (850 - Cream-white)� 95
Paint repair kit (910 - Black)� 95
Paint repair kit (A7W - Silver)� 95
Paint repair kit (LS6T - Green)� 95
Paint repair kit (LY9C - White)� 95
Panel decoration� 32
Panel front inner center, unpainted� 63
Panel front inner LH� 63
Panel front inner RH� 63
Panel loading area LH� 65
Panel, loading area RH� 65
Panel, rear body LH, unpainted� 67
Panel, rear body RH, unpainted� 67
Panel, seat, unpainted� 67
Panhard Rod� 23
Pedal bolt repair kit� 11
Pedal Rubber repair set� 11
Plastic Bracket, Battery� 12
Profile Utility box� 69
 

r 
Rear axle complete� 8
Rear Brake drum fastner� 28
Rear hub nut� 28
Rear lamp Europe� 76
Rear lamp housing� 76
Rear lamp, US� 76
Rear license plate bracket (Monaco)� 65
Rear mudguard LH� 65
Rear mudguard RH� 65
Rear platform complete asm� 86
Rear platform support arm� 85
Rear reflector holder� 76
Rear seat base assembly, EU1� 85
Rear seat base assembly GC1,LS1� 85
Rear splash guard LH� 66
Rear splash guard RH� 66
Rear veiw mirror� 70
Rear wheel brake cylinder� 28
Rear wheel stud� 28
Reflex rear Europe� 76
Reflex rear, LSV� 77
Reflex side & front LSV� 77
Refrigerator unit� 46
Relay, micro 12 VDC� 92
Repair harness for X33A� 14
Repair harness for X33B� 14
Retractor, 2-point, EU� 87
Retractor, 2-point, LSV LH� 88
Retractor, 2-point, LSV RH� 88
Retractor, 3-point� 48
Retractor asm, 2P EU� 49
Reverse Warning Device, Golf car and LSV� 82
Reverse Warning Device, VIA� 82
Right bracket for center panel� 63
Right Geartube� 9
Rivet, 6,4 - 17, Hemlok� 54
Rivet, 6,4 - 17, Hemlok� 55

Alphabetic index



 Service Parts Manual

Page 100Rev. 3

 In
d

ex

Rivet, d4,8 D9,5 L12 Al/St� 51
Rivet D4,8 D16 L16,7� 50
Roadster 2+2 B-pillar� 56
Roadster 2+2 seat bracket RH� 56
Roadster 2+2 seat bracket RH� 56
Roadster bagholder� 72
Roadster, B-pillar, asm� 56
Roadster seat bracket LH� 56
Roadster seat bracket RH� 56
Roadster Seat cushion Cherry� 39
Roadster Seat cushion Oak� 39
Roadster Seat cushion Walnut� 39
Roadster Windscreen� 71
Roof panel asm� 53
Roof structure GC1,LS1asm.� 53
Rubber stop, a-arm upper� 20
Run-tow label� 78
 

s 
Scorecard holder� 16
Screw, 4.2x13 Wronic black passivated� 31
Screw, 4,2x16, Black, DIN7983� 32
Screw, 4,2x16, Black, DIN7983� 45
Screw, 4,2x16, Black, DIN7983� 46
Screw, 4.8x16, black, DIN 7981C/ ISO 704� 66
Screw, 4.8x16, black, DIN 7981C/ ISO 7049� 41
Screw, D4x8, Black, Delta PT WN 5451� 75
Screw, D4x10, Black, Delta PT WN 5451� 66
Screw, D4x10, Black, Delta PT WN 5451� 67
Screw, D4x10, Black, Delta PT WN 5451� 74
Screw, D4x10, Black, Delta PT WN 5451� 75
Screw, D4x10, Black, Delta PT WN 5451� 76
Screw, D5x12, Black ,Delta PT   WN 5451� 32
Screw, D5x12, Black ,Delta PT   WN 5451� 61
Screw, D5x12, Black ,Delta PT   WN 5451� 63
Screw, Self-tapping� 16
Sealing, air scoop� 58
Sealing rear, roof panel� 53
Sealing roadster� 71
Sealing, windscreen� 71
Seat belt buckle ASM� 47
Seat belt buckles, 3-point� 48
Seat belt guide inner, rear seat� 41
Seat belt guide, rear seat� 41
Seat belt retractor LH� 47
Seat belt retractor RH� 47
Seat cushion hinge upper� 40
Seat cushion sport Cherry� 38
Seat cushion sport Cherry, Monaco� 38
Seat cushion sport Oak� 36
Seat cushion sport Oak, Monaco� 36
Seat cushion sport Walnut� 37
Seat cushion sport Walnut, Monaco� 37
Seat cushion (standard) Cherry� 38
Seat cushion (standard) Oak� 36
Seat cushion (standard) Walnut� 37
Seat frame, fixed� 35
Service hatch� 51
Set of 2 keys for Garia Golf Car� 81
Side Mirror set Monaco and VIA� 70
Sill cover, LH� 68
Sill cover, RH� 68
Solenoid, Golf car� 10
Solenoid, LSV,VIA and Monaco � 10
Spindle assembly Left� 18
Spindle assembly Right� 19
Steel Bracket battery� 12
Steering column � 15
Steering column connection bolt kit� 15
Steering column connection part� 15

Steering rack without tie rod ends� 15
Steering wheel back� 16
Steering Wheel complete� 16
Steering wheel front� 16
Storage box, dashboard� 46
Storage box, front inner� 60
Storage box, front inner cutted� 60
Storage box, front outer� 60
Storage bucket Cherry� 42
Storage bucket Oak� 42
Storage bucket Walnut� 42
Storage net for bonnet area� 60
Strap bagholder 2+2� 89
Striker plate asm� 62
Switch, Hazard light� 80
Switch, heated windscreen� 81
Switch, main power� 82
Switch, ON-OFF, cooler, Interior light� 81
Switch panel for 1 botton� 34
Switch panel for 4 botton� 34
Switch panels for 3 botton� 34
Switch, towing� 82
Switch, Wiper/washer� 81
 

t 
Tail gate� 73
Throttle box bar� 83
Throttle box lever� 83
Throttle potentiometer, Golf car and LSV� 83
Throttle potentiometer, Monaco and VIA� 83
Tie rod end� 15
Top cover, bagholder bottom� 89
Top cover, bagholder top� 89
Trailing link arm� 22
Trailing link reinforcement kit� 22
Transmission� 8
Trim, bumber rear� 65
Trim, lid (underside)� 46
Trim roof� 43
Trojan T-875� 12
Turn signal lamp, front� 75
Turn signal lamp (LED)� 75
 

u 
Unique Key (Security option)� 81
Upper left a-arm� 18
Upper right a-arm� 19
Utility box, unpainted� 69
 

v 
VIN plate bed� 32
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Alphabetic index



 Service Parts Manual

Page 101Rev. 3

 In
d

ex

w 
Walnut leather strap� 42
Washer, M6, A2, DIN 9021/ISO 7093� 9
Washer, M6, A2, DIN 9021/ISO 7093� 58
Washer, M6, A2,  ISO 7089/DIN 125, black� 57
Washer M6, Black, DIN 125/ISO7089� 17
Washer M6, Black, DIN 125/ISO7089� 30
Washer, M10, DIN125/ISO7089� 15
Washer, M10, DIN125/ISO7089� 17
Washer, M10, DIN125/ISO7089� 18
Washer, M10, DIN125/ISO7089� 19
Washer, M10, DIN125/ISO7089� 21
Washer, M10, DIN125/ISO7089� 23
Washer, M10, DIN 7349� 12
Washer M12, DIN125� 20
Washer M12, DIN125� 21
Washer M12, DIN125� 22
Washer M12, DIN125� 23
Washer M12, DIN125� 54
Washer M12, DIN125� 55
Washer M12, DIN125/ISO7089� 15
Washer, M12, DIN433/ISO7092� 22
Waterpump/handpump� 96
Water reservoir and pump� 79
Weather Enclosure� 96
Weather Enclosure, 2+2� 96
Wheel arch liner, front LH� 64
Wheel arch liner, front RH� 64
Wheel arch liner, rear LH� 66
Wheel arch liner, rear RH� 66
Wheel nut 17mm� 24
Wheel nut 19mm� 24
Windscreen� 71
Windscreen with Heat� 71
Wiper arm� 79
Wiper blade� 79
Wiper motor� 79
Wiper Motor Cover asm� 79
Wire long� 62
Wire short� 62

Alphabetic index



G11 990 
G1199000100� 16
G1199000200� 16
G1199000200� 72
G1199000500� 45
G1199000700� 31
G1199000700� 62
G1199000800� 59
G1199000800� 62
G1199000900� 65
G1199001000� 41
G1199001000� 66
G1199001100� 66
G1199001100� 67
G1199001100� 74
G1199001100� 75
G1199001100� 76
G1199001400� 32
G1199001400� 61
G1199001400� 63
G1199001600� 64
G1199001600� 67
G1199001700� 66
G1199001700� 68
G1199002300� 41
G1199002300� 51
G1199002300� 54
G1199002300� 65
G1199002300� 67
G1199002400� 30
G1199002400� 51
G1199002500� 35
G1199002501� 35
G1199002800� 50
G1199002800� 72
G1199002900� 10
G1199002900� 35
G1199002900� 40
G1199003101� 31
G1199003101� 33
G1199003101� 46
G1199003101� 61
G1199003101� 63
G1199003200� 31
G1199003400� 32
G1199003400� 45
G1199003400� 46
G1199004700� 58
G1199004801� 59
G1199005000� 17
G1199005100� 21
G1199005200� 18
G1199005200� 19
G1199005300� 15
G1199005300� 23
G1199005400� 23
G1199005901� 17
G1199006101� 20
G1199006200� 69
G1199006900� 65
G1199007100� 15
G1199007200� 54
G1199007200� 55
G1199008100� 30
G1199008200� 75
G1199008800� 22
G1199008900� 17
G1199009000� 9
G1199009000� 17
G1199009500� 57
G1199009700� 59
G1199011200� 64
G1199013000� 9

G1199013200� 57
 

G11 991 
G1199100100� 67
G1199100300� 15
G1199100300� 33
G1199100600� 74
G1199100601� 58
G1199100700� 12
G1199100700� 15
G1199100700� 17
G1199100700� 18
G1199100700� 19
G1199100700� 21
G1199100700� 23
G1199100800� 20
G1199100800� 21
G1199100800� 22
G1199100800� 23
G1199100900� 17
G1199100900� 57
G1199102001� 59
 

G11 992 
G1199200300� 9
G1199200300� 17
G1199200300� 30
G1199200300� 58
G1199200900� 57
G1199201100� 15
G1199201100� 17
G1199201100� 18
G1199201100� 19
G1199201100� 21
G1199201100� 23
G1199201200� 15
G1199201200� 20
G1199201200� 21
G1199201200� 22
G1199201200� 23
G1199201200� 54
G1199201200� 55
G1199201700� 22
G1199202400� 8
G1199202500� 12
 

G11 993 
G1199300800� 8
G1199300901� 27
G1199300901� 29
G1199301000� 27
 

G11 997 
G1199700800� 54
G1199700800� 55
G1199701000� 50
G1199701100� 68
G1199701400� 60
G1199701400� 64
G1199701400� 65
G1199702200� 51
G1199703200� 27
G1199703600� 60
G1199705600� 40
G1199706900� 27
G1199707000� 43
G1199708900� 12
 
 
 
 

G21 101 
G2110100103� 8
G2110100200� 8
 

G21 111 
G2111100100� 8
G2111100300� 8
G2111100500� 9
G2111100600� 9
G2111100700� 8
G2111101300� 28
G2111101400� 28
G2111101500� 28
G2111101700� 28
G2111101800� 28
G2111101900� 8
G2111102100� 22
 

G21 121 
G2112100100� 10
G2112100500� 96
G2112100600� 96
 

G21 131 
G2113100200� 11
G2113100300� 11
G2113101100� 11
G2113101200� 11
 

G21 142 
G2114200200� 12
 

G21 144 
G2114400200� 13
 

G21 145 
G2114500100� 12
G2114500200� 96
G2114500300� 12
G2114500400� 12
 

G21 147 
G2114700701� 12
G2114700801� 12
 

G21 201 
G2120100200� 15
G2120100300� 15
 

G21 202 
G2120200300� 15
G2120200400� 15
G2120200500� 15
 

G21 204 
G2120400002� 16
G2120400202� 16
G2120401002� 16
G2120401501� 16
 

G21 211 
G2121100000� 17
 

G21 212 
G2121200000� 21
 

G21 217 
G2121700401� 17
G2121700501� 21
G2121700601� 17
 

G21 221 
G2122100300� 18
G2122100400� 19
G2122100500� 20
G2122100600� 20
G2122100800� 20
G2122100900� 20
G2122101000� 26
G2122101100� 26
G2122101200� 26
G2122101300� 26
 

G21 223 
G2122300202� 20
G2122300500� 18
G2122300600� 19
 

G21 224 
G2122400000� 18
G2122400000� 19
 

G21 227 
G2122701000� 18
G2122701000� 19
G2122701101� 18
G2122701101� 19
G2122701200� 18
G2122701200� 19
 

G21 233 
G2123300000� 22
G2123300700� 23
 

G21 237 
G2123700103� 22
G2123700202� 22
G2123700701� 23
 

G21 241 
G2124100000� 24
G2124100100� 24
G2124100200� 25
G2124100300� 25
G2124100400� 25
G2124100500� 25
 

G21 242 
G2124200000� 24
G2124200600� 25
 

G21 247 
G2124700100� 24
G2124700103� 24
 

G21 251 
G2125100700� 30
 
 
 
 
 
 

 Service Parts Manual

Page 102Rev. 3

 In
d

ex

Numeric index



G21 413 
G2141300101A1� 36
G2141300101A2� 37
G2141300101A3� 38
G2141301701A1� 36
G2141301701A2� 37
G2141301701A3� 38
 

G21 415 
G2141500100� 35
G2141500200� 35
 

G21 417 
G2141700400� 40
 

G21 421 
G2142100205� 43
 

G21 422 
G2142200100� 45

G21 423 
G2142300101� 45
 

G21 433 
G2143300001A1� 42
G2143300001A2� 42
G2143300001A3� 42
G2143300301A1� 42
G2143300301A2� 42
G2143300301A3� 42
 

G21 434 
G2143400101� 44
 

G21 435 
G2143500000� 44
 

G21 436 
G2143600101� 46
G2143600200� 46
 

G21 440 
G2144000200� 47
 

G21 441 
G2144100100� 47
G2144100200� 47
G2144100700� 49
G2144100800� 49
 

G21 442 
G2144200300� 48
G2144201100� 48
G2144201400� 48
G2144201600� 48
 

G21 443 
G2144301400� 87
G2144301700� 88
G2144301800� 88
 
 
 
 
 

G21 451 
G2145100600� 85
G2145100700� 85
G2145100900 � 41
G2145101301� 96
G2145102503A1� 36
G2145102503A2� 37
G2145102503A3� 38
G2145102705� 41
G2145102805� 41
G2145103401� 85
G2145103700A1� 36
G2145103700A2� 37
G2145103700A3� 38
G2145104401� 85
G2145104502� 85
G2145104602� 85
G2145104901� 41
G2145105000� 41
G2145106100A1� 36
G2145106200A2� 37
G2145106300A3� 38
 

G21 452 
G2145200000� 86
G2145200803� 85
 

G21 453 
G2145300001� 86
G2145301000� 86
 

G21 455 
G2145500400� 96
G2145500500� 96
G2145505100� 96
G2145506100� 96
G2145507100� 96
 

G21 461 
G2146100306� 50
G2146100801� 50
G2146101001� 63
G2146101100� 96
 

G21 462 
G2146200306� 51
G2146200700� 51
 

G21 463 
G2146300103� 51
G2146300201� 51
 

G21 502  
G2150200004� 52
G2150206500� 52
G2150206900� 52
 

G21 510 
G2151000001� 53
 

G21 512 
G2151201502� 87
G2151201602� 87
G2151201702� 88
 
 
 

G21 256 
G2125600100� 30
G2125600400� 30
G2125600700� 29
G2125600800� 29
G2125601101� 29
G2125601201� 27
G2125601301� 29
G2125601400� 27
G2125601600� 27
G2125601900� 30
G2125602000� 30
G2125602000� 30
G2125602901� 29
G2125603301� 30
G2125605900� 28
G2125606000� 28
 
 
G21 258 
G2125800200� 27
G2125800200� 29
 

G21 401 
G2140100102� 31
G2140100301� 34
G2140100602� 31
G2140100700� 31
G2140100800� 31
G2140101001� 31
G2140101103� 32
G2140101200� 34
G2140101503� 33
G2140101700� 32
G2140102300� 32
G2140102400� 63
G2140102500� 32
G2140103000� 34
G2140103101� 34
G2140103400� 32
 

G21 402 
G2140200100� 46
G2140200200� 46
G2140200300� 46
G2140200501� 33
G2140200802� 33
 

G21 411 
G2141103400� 35
G2141103400� 40
G2141104600� 35
 

G21 412 
G2141200101A1� 36
G2141200101A2� 37
G2141200101A3� 38
G2141200901A1� 36
G2141200901A2� 37
G2141200901A3� 38
G2141201200A1� 36
G2141201200A2� 37
G2141201200A3� 38
G2141201600A1� 39
G2141201600A2� 39
G2141201600A3� 39
 
 
 
 
 

G21 513 
G2151300900� 53
G2151301000� 53
 

G21 514 
G2151400500� 55
G2151401101� 56
G2151401201� 56
G2151401300� 56
G2151401500� 72
G2151401600� 56
G2151401800� 56
G2151401900� 56
 

G21 601 
G2160100003� 53
G2160100501� 53
 

G21 602 
G2160200101� 58
G2160200301� 58
G2160200401� 58
G2160200501� 58
G2160200601� 58
G2160200901� 59
G2160203000� 58
G2160210000� 59
G2160210100� 59
G2160210200� 59
 

G21 612 
G2161200102� 60
G2161200300� 60
G2161200401� 60
G2161200500� 60
G2161200600� 60
G2161200803� 60
G2161200900� 60
 
 

G21 613 
G2161300101� 61
G2161300201� 62
G2161300301� 62
G2161300400� 62
G2161301800� 62
G2161302300� 62
G2161302502� 61
 

G21 614 
G2161400201� 61
G2161400501� 63
G2161401400� 75
G2161401501� 63
G2161401601� 63
G2161401700� 74
G2161401800� 74
G2161402100� 63
G2161402200� 63

 
G21 615 
G2161500102� 64
 

G21 616 
G2161600301� 64
G2161600401� 64
G2161600503� 64
G2161600603� 64

 Service Parts Manual

Page 103Rev. 3

 In
d

ex

Numeric index



G21 617 
G2161700301� 62
G2161700401� 62
G2161700502� 62
 

G21 621 
G2162100100� 67
G2162100200� 67
G2162100903� 65
G2162101003� 65
G2162101101� 67
 

G21 622 
G2162200101� 67
G2162200201� 65
 

G21 624 
G2162400302� 65
G2162400402� 65
G2162400500� 66
G2162400600� 66
G2162401502� 66
G2162401602� 66
 

G21 627 
G2162700300� 65
G2162700402� 65
G2162700500� 65
G2162700500� 86
G2162700600� 91
G2162700700� 91
G2162700800� 91
G2162700900� 91
G2162701000� 91
 

G21 631 
G2163100102� 68
G2163100202� 68
G2163100300� 68
G2163100400� 68
G2163100500� 68
G2163100600� 68
 

G21 632 
G2163200100� 68
 

G21 641 
G2164101200� 70
 

G21 642 
G2164200100� 70
 

G21 651 
G2165100100� 69
G2165100200� 69
G2165100300� 69
 

G21 701 
G2170100102� 71
G2170100202� 71
G2170100500� 71
 

G21 702 
G2170200100� 71
G2170200200� 71
 

G21 711 
G2171100100� 72
G2171100601� 72
G2171101201� 72
 

G21 712 
G2171200000� 73
 

G21 713 
G2171300001� 89
G2171300600� 89
G2171301200� 89
G2171301900� 89
 

G21 721  
G2172100100� 74
G2172100500� 75
G2172100900� 74
G2172101000� 74
G2172101600� 75
G2172101900� 75
G2172102000� 75
G2172102100� 75
G2172102300� 90
G2172102400� 90
G2172102500� 90
 

G21 722 
G2172200100� 74
G2172200200� 74
 

G21 731  
G2173100100� 76
G2173100200� 76
G2173100300� 76
G2173101402� 76
 

G21 741  
G2174100100� 79
G2174100300� 79
G2174100400� 79
G2174100500� 79
 

G21 744 
G2174400100� 79
 

G21 747 
G2174700300� 79
 

G21 751 
G2175100100� 77
 

G21 752 
G2175200100� 77
 

G21 755 
G2175500100� 78
G2175500200� 78
G2175500400� 78
G2175500601� 78
G2175500700� 78
G2175501300� 78
 
 
 
 

G21 756 
G2175600101� 77
G2175600200� 77
G2175600500� 76
G2175600900� 76
G2175601000� 90
G2175601100� 91
 

G21 801 
G2180100100� 80
G2180100203� 80
G2180100400� 80
 

G21 802 
G2180200100� 81
G2180200200� 81
G2180200401� 82
G2180200500� 82
G2180200601� 81
G2180200800� 81
G2180200900� 81
G2180201000� 81
G2180201200� 80
G2180201700� 81
 

G21 901 
G2190100300� 92
G2190100400� 92
G2190100500� 92
G2190100600� 92
G2190100700� 92
G2190100800� 92
G2190100900� 92
G2190101000� 10
G2190101100� 10
 

G21 902 
G2190200302� 84
G2190202100� 84
G2190202200� 84
G2190202901� 93
G2190203402� 84
G2190203803� 94
G2190204308� 93
G2190205200� 84
G2190205900� 13
G2190206000� 13
G2190206701� 94
 

G21 911 
G2191100100� 80
G2191100300� 80
G2191100310� 14
G2191100320� 14
 

G21 912 
G2191200600� 92
G2191200700� 10
G2191201000� 10
 

G21 913 
G2191300100� 30
G2191300300� 82
G2191300401� 84
G2191301100� 82
 
 
 

G21 914 
G2191400100� 83
G2191400200� 83
G2191400301� 83
G2191400400� 83
 

G21 915 
G2191500100� 82
 

G21 998 
G2199810300� 95
G2199810400� 95
G2199810500� 95
G2199810600� 95
G2199810700� 95
G2199810800� 95
G2199810900� 95
G2199811000� 95
G2199811100� 95

 Service Parts Manual

Page 104Rev. 3

 In
d

ex

Numeric index



 Service Parts Manual

Page 105Rev. 3

 In
d

ex


	01-Information
	Table of contents

	Information
	Battery storage
	General information
	Garia Color codes
	Illustration description

	02 - Drive line
	Rear axle and Motor
	Transmission and geartubes
	Controller and solenoid
	Pedal assembly

	03-Battery and charger
	Battery and Bracket
	Charger and Converter
	Charger repair harness

	04-Steering wheel and column
	Steering axle and column
	Steering wheel

	05-Front suspension
	Front coilovers
	Left a-arms and spindle
	Right a-arms and spindle
	Spindle assembly

	06-Rear suspension
	Rear coilovers
	Trailing links and brackets
	Panhard rod

	07-Wheels and tires
	10 Inch wheels
	12 Inch wheels

	08-Brake system
	Front brake caliper
	Brake lines front
	Rear brake brum
	Brake lines rear
	Brake cylinder assembly

	09-Dashboard and panels
	Dashboard inner panels
	Panel decoration
	Dashboard frame
	Switch panel label

	10-Seat assembly
	Seat frame and armrest
	Oak seats front and rear
	Walnut seats front and rear
	Cherry seats front and rear
	Seat cushion Roadster
	Mounting parts for front seat
	Mounting parts for 2+2 seat
	Storage bucket and strap

	11-Interior
	Inner roof panel
	Cup and ball holder
	Interior equipment
	Fridge and storage box

	12-Seat belt assembly
	LSV seatbelt assembly
	Monaco seatbelt assembly 
	Roadster seatbelt assembly

	13-Floor assembly
	Front floor assembly
	Rear floor and panels

	14-Frame and roof structure
	Frame assembly
	Roof panel assembly
	Frame mounting parts
	Roadster A-pillar assembly
	Roadster B-pillar assembly
	Roadster seat bracket assembly
	Air scoop panel and hinges
	Air scoop hanndle assembly

	15-Front body and panels
	Bonnet inner panels
	Bonnet and front panel
	Bonnet hinges and lock
	Inner panels
	Front wheel arc and mudguards

	16-Rear body and panels
	Rear musguards and panels
	Rear wheel arc and protector
	Rear body panels
	Sill cover and entry panels
	Utility box assembly

	17-Front body and panels
	Side and rear view mirrors
	Front windscreen

	18-Multi-holder bar
	Bag holder assembly
	Tailgate kit

	19-Front and rear lights
	Head lamp assembly
	Indicator lamp assembly
	Rear lamp assembly

	20-Emblems and labels
	Emblems and reflectors
	Warning labels

	21-Electrical equipment and switches
	Windscreen wiper and washer
	Driver information
	Key switch 
	Main switch and signals
	Throttle box assembly
	Battery and charger cables

	22-2+2 assembly
	2+2 Base assembly
	2+2 Platform and handrail
	2+2 Seatbelt and b-pillars
	Monaco 

	2+2 Seatbelt and b-pillars
	LSV, Golf car
	2+2 Golfbag attachment

	23-New York kit assembly
	Front lights NY kit
	Rear lights NY kit

	24-Wireharness and fuses
	Fuse and relays
	Main harness wireharness
	Dashboard wireharness

	25-Miscellaneous
	Repair paint kit
	Miscellaneous and accessories

	Alphabetic and Numeric index
	Alphabetic index
	Numeric index


